



INN	Dosage form/Strength	Status
Cefuroxime Axetil	Tablets 250 mg & 500 mg	Health Canada Approved
Cefadroxil	Capsules 500 mg	Health Canada Approved
Oxcarbazepine	Tablets	Health Canada Approved * BE Study Pending for RoW
Cefalexin	Capsule 250 mg & 500 mg Powder for oral suspension 125mg&250 mg	Approved in UK
Ceftazidime + Avibacam	Injections	Available from EU GmP approved site
Ceftriaxone	Injections 1gm	Dossier Ready
Naproxen	Tablets IR	Submitted in Health Canada
Rivaroxaban	Tablets	Approved in SRA
Alverine Citrate	Capsules 60 / 120 mg	Approved in UK
Amlodipine Besylate	Tablets 2.5 / 5 / 10 mg	Approved in UK
Brivudine HCl	Tablets 125 mg	Approved in UK
Cetirizine HCl	Tablets 10 / 20 mg	Approved in UK
Clonidine HCl	Tablets 25 mcg	Approved in UK
Desmopressin	Tablets 60 / 120 / 240 mcg	Approved in UK
Doxepin HCl	Capsules 25 / 50 mg	Approved in UK
Fluconazole	Capsules 150 mg	Approved in UK
Gabapentin	Capsules 100 / 300 / 400 mg	Approved in UK
Hydroxyzine	Tablets 10 / 25 mg	Approved in UK
Hyoscine Butylbromide	Tablets 10 / 20 mg	Approved in UK
Ketorolac	Tablets 10 mg	Approved in UK
Levomepromazine	Tablets 6 / 25 / 50 mg	Approved in UK
Methocarbamol	Tablets 750 mg	Approved in UK
Midodrine HCl	Tablets 2.5 / 5 mg	Approved in UK
Ondansetron	Tablets 4 / 8 mg	Approved in UK
Oxybutynin	Tablets 5 mg	Approved in UK
Phenytoin Sodium	Tablets 100 mg	Approved in UK
Pyridostigmine	Tablets 60 mg	Approved in UK
Tramadol HCl	Tablets 50 / 100 / 150 / 200 mg	Approved in UK
Trifluoperazine	Tablets 1 / 2 / 5 mg	Approved in UK
Zopiclone	Tablets 3.75 / 5 / 7.5 mg	Approved in UK